CACBNSEW: CONSOLIDATED SEWING MACHINE CORP.
- U.S.A - JAPAN



INDEX

pages
*OARRERSY 1-2
BODY & IT'S ACCESSORIES
R 2; 1 3-6
SEWING MECHANISM
¥R AR | | 7-8
PRESSER FOOT MECHANISM
o R ERE Y NS , 9-10
UPPER FEED MECHANISM
* O EHFAM. TS 11-16
STITCH LENGTH REGULATOR & LOWER FEED MECHANISM
O = )5 Y , , 17-18
NEEDLE ROCK MECHANISM
AR A 19-20
ACCESSORIES
~ OPTION PARTS
HeiE | oo SHRED X 7 CHHRE KT 1 TR
Model| Cam Needle vibrating worm wheel Needle vibrating worm gear Form
1A | 606a 601a 603a VAVAVAN
2A | 606 601 603 AN
3A | 606b 601a 603a //\\




103A : 1024

1034 107




FAFEB G .
BODY & IT'S ACCESSORIES

AR5 %5 | 146RB~| 199RB- | 199R~ | 146RBL~ | 199RBL~

NOLDART NO | sa-1 | #Act | #Ae1 | #ae1 | -1 % PARTS NAME
1 1024 1 1 1 7 AR A Y~ Top cover
2| 1024a 1 1 T b fH A Y Top cover :
3 1034 2 2 2 2 2 T—h LW A —FE A Y |Screw 3/16"(4.76)x32/18
4 105 2 2 2 2 2 MR &+ v Screw 9/64"(3.57)x40/10
5 107 2 2 2 2 2 RO v Screw 9/64"(3.57)x40/6.5
6 109 1 2 2 1 2 TR (e 4 v Screw 9/64"(3.57)%40/6.5
7 1124 1 1 1 1 1 4R 8 Thread guide
8 1134 1 1 1 1 1 =7 HAH Three hole thread eyelet
9 114 1 1 1 1 I (=7 B&a#g v Screw 11/64"(4.37)x40/5.5
10f 115 2 2 2 2 2 T A ZEETYE 4 ¥ |Arm thread guide
11 116 2 2 2 2 2 T—AAE(ET A Y [Screw 9/64"(3.57)x40/6
121 117 1 1 1 1 1 KAH Tension post thread guide
13 118 1 1 1 1 1 KEHE 4+ v Screw 9/64"(3.57)x40/6
14 119 1 1 1 1 1 KATHES Tension post rocket
15 120 1 1- 1 1 1 KATEHREHA Y Screw 15/64"(5.95)=28/10
6] 121 1 1 1 1 1 RBTH Tension post
171 122 1 1 1 1 1 KATHEL4 Y Screw 9/64"(3.57)x40/4
18 123 1 1 1 1 AEY YA Take up spring
191 123a 1 RELY 5 A Take up spring
20| 124 2 2 2 2 2 HFHEFM Tension disk
21 125 1 1 1 1 1 AT A = Tension release washer
221 126 1 1 1 1 KT+ Tension spring
23] 126a 1 HFHATA Tension spring
24 127 1 1 i 1 1 RETFTF YL Tension nut
251 128 1 1 i 1 1 W v (R Oil wick
26 129 1 1 1 1 1 ws ¥ 7@EDH7 = b Felt

127 130 1 1 1 1 1 ws ¥y @Eny - Oil tank (Front) cover
28 131 2 2 2 2 2 Wy @D S v Screw 9/64"(3.57)x40/6.5
29 132 1 1 1 1 1 W g Oil tank (Rear)
30f 133 2 2 2 2 2 s gy Screw 9/64"(3.57)x40/11
31 134 7 7 7 i EA A ¢ 3yt Oil wick
32| 134a 5 5 (s v E)Ed Oil wick
33] 135 1 1 1 1 1 Ws ¥ rEE)7 =0 Felt
34 136 1 1’ 1 1 1 s v Ry» N — Oil tank (Rear) cover
35] 137 2 2 2 2 2 W ¥ 7 () 5 & ¥ |Screw 9/64"(3.57)=40/6.5
36| 138a 1 1 1 1 1 RETNAE Y Tension releasing pin
371 140 2 2 2 2 2 FHRSE 4 v Screw 11/64"(4.37)x40
38| 141 1 1 1 1 1 HY IR Bed slide
39 142 1 1 1 1 1 WU A Bed slide spring ,
40] 143 2 2 2 2 2 [RYRS ARGV Screw 3/32%(2.38)x56
41] 144 1 1 1 1 1 ¥ Nut7/32"(5.56)x32
42] 145 1 1 1 1 1 ¥ Holder
43] 146 2 2 2 2 N N Screw 3/16"(4.76)%28{12
441 701 1 T b Y Arm bed
451 1701a 1 T b N Arm bed
46| 701b 1 T b} Arm bed
471 1701c 1 T—hNV b Arm bed
481 701d 1 T BN Arm bed
49| 702 1 1 R Face plate
50 702a 1 1 1 |HER Face plate
511 703 1 B (KR) Arm side cover (Large)
521 703a 1 1 RR (X) Arm side cover (Large)
531 703b 1 FHE (R Arm side cover (Large)
541 703¢ 1 AR CR) Arm side cover (Large)
55 704 1 1 BN Arm side cover (Small)
56| 704a 1 1 1 R (/S Arm side cover (Smail)
57| 1705 1 1 gHiR Needle plate '
581 705a 1 1 - 1 i Needle plate
59 1 1 1 ¥ — Cover (For cam)
60 2 2 2 v Screw




TO6A
218 217 706Aa 221 224

240 242A

232A 287A

206A

258A

281A

260A

259
282

262A 61
2018 264n 265 2

268 269 266A 264A 265



SEWING MECHANISM

@S | 146RB- | 199RB- | 199R- | 146RBL- | 199RBL-

"OLPART N0 | wat | a1 | wacr | sner | saer | h % PARTS NAME

1 201 1 1 1 1 1 s Needle bar frame

2 202" 1 1 | 1 1 SHEERE ¢ v Hinge pin

3 203 1 1 1 1 Ity v k4 v Screw 11/64"(4.37)x40/6

41 2054 1 1 1 1 1 £ Needle bar connecting stud bushing
5 2064 1 1 1 1 1 sy = Needle bar connecting stud

61 207A 1 1 1 1 1 T = Washer

71 2084 1 1 1 1 | Y - BB A v Screw 11/64"(4.37)x40

8 209 1 1 1 1 1 i A v Screw 11/64"(4.37)%40/5.5

9 2104 1 1 1 1 1 s 9 20 Needle bar connecting link

10 211 1 1 1 1 L2 7 vo7ma vy Screw

11} 216 1 1 1 1 IR | 2 T Screw

121 217 - 1 1 1 1 T |RFEsE = Take-up lever link hinge pin

13] 218 1 1 1 1 1 RFPL =ik 4 v Screw 15/64"(5.95)x28/10

14] 2204 1 1 1 1 ks 5 vy Take-up crank

15| 220Aa . 1 §iEr 7 v Take-up crank

161 221 3 3 3 3 3 (YT Vb4 Y(K)  |Screw 1/4"(6.35)%40/6

17] 2234 1 1 I 1 1 KFEr 5>y Needle crank

18] 224 1 1 1 1 1 RFE2 7 27 1E4% ¥(K) |[Screw (Large)

191 226 1 1 1 1 1 §# 7 5 ¥ 7.0 7 F PR |Needle bar connecting link guide plate
20 227 2 2 2 2 2 k4w Screw 9/64"(3.57)x40/6.5
21| 2304 1 1 1 1 1 LA g () Arm shaft bushing (Left)
221 231 1 1 -1 1 1 LA s v FEnk A v Screw 15/64"(5.95)=28/10°
231 2324 1 1 1 1 1 Ly 75— Arm shaft collar
24| 233 2 2 2 2 2 |E#A T —ib4 v Screw :
251 236A 1 1 1 1 1 L Arm shaft (Horizontal) lever gear
261 237 4 4 4 4 4 ok ik N Screw 1/4"(6.35)x40/7
27| 238 1 1 i 1 1 | k#hx s o) Arm shaft bushing (Right)
28] 239 1 1 1 1 1 ot U R AN VI ok Screw 15/64"(5.95)x28/10°
29 240 1 1 1 1 1 NAIH . Hand weel
30| 241 2 2 2 2 2 NZXIBEA Y Screw 15/64°(5.95)x28/16
31 2424 1 1 1 1 1 NEIHEFA Y Positioning screw 11/32"(8.73)x28
32| 243A 1 1 1 1 1 L S — A (40) Gear case complete
33| 2454 1 1 1 1 1 I E L) ' Upright shaft gear (Upper)
341 247 1 1 1 1 1 |ardh Upright shaft
35| - 2484 1 1 1 1 1 ILEHA S () Upright shaft bushing (Upper)
36] 249 1 1 1 1 1 v I Y1 S Screw 15/64"(5.95)x28/10
371 250A 1 -1 1 1 1 G A 5L Upright shaft bushing (Lower)
38| 251 1 1 1 2 2 |SLERA S (R4 v Screw 15/64"(5.95)<28/10

39| 2524 1 1 1 1 1 [l E(T) - {Upright shaft gear (Lower)
40| 254A 1 1 1 1 1 THEE Y — A (4 Upright shaft gear case complete
411 257A 1 1 1 T "|Hook drive shaft
42| 2574a 1 1 | T Hook drive shaft ’
431  258A 1 1 1 i 1 Tl EH) Hook drive shaft gear (Right)

441 259 4 4 4 4 4 Tl )L+ v Screw 1/4"(6.35)x40/7

45|  260A 1 1 1 1 L Tl * 2 v (YD Hook drive shaft bushing (Right) complete
46] 261 1 1 1 1 1 TEhA s YA Y Screw 15/64"(5.95)%28/7

471 2624 1 1 1 1 1 THh» 57— Hook drive shaft collar

48| 263 2 2 2 2 2 |TEhs 35— k4 v Screw 15/64"(5.95)%28/4.5

491 264A 1 1 1 2 2 | F#hx sy r(E)ED Hook drive shaft bushing (Left) complete
501 265 1 1 1 2 2 | Fdhx s k4 v Screw 15/64"(5.95)x28/7

511 266A 1 1 1 1 1 TihdE () Hook drive shaft gear (Left)

521 267 2 2 2 2 2 Tl E) I+ v Screw 1/4"(6.35)x40/7

53] 268 1 1 1 1 1 EillitgsE - Hook shaft gear

541 269 2 2 2 2 2 EWhEE 4 v Screw 11/64"(4.37)x40/6

55{ 271 1 1 1 1 U |ihEE s — A kA v Screw 9/64"(3.57)x40/6.5

561 273 1 1 1 1 1 FhA £ v Hook shaft bushing (Front)

57| 274 2 2 2 2 2 |El A s @k v Screw 15/64"(5.95)=28/4.5

581 275 1 1 1 1 1 Flhx s 5 — Hook shaft bushing collar

591 276 2 2 2 2 2 WA 2 H T — ik & v [Screw 11/64"(4.37)x40/3.8

4



706A
218 217 706Aa 221 224

240

232A 287A

259

o218, 264A 265

g}g 714 268 269 266A 264A 265



bt

SEWING MECHANISM

HBARES | 146RB- | 199RB~ | 199R- | 146RBL- | 199RBL- i
NOI pagr NO | #A-1 | #A-1 | #A-1 | +a-1 fA-1 4 PARTS NAME
60| 277 1 1 1 1 1 E#A 7 E Hook shaft bushing (Rear)
61 278 1 1 1 1 1 A 2 (8 1k A Y{Screw 15/64"(5.95)x28/7
62] 279 1 £ : - Hook
63] 280 1 IR NS EES G Arm shaft bushing (Middle)
64| 281A 1 1 1 1 1 kAl Bobbin case position bracket
65 282 1 1 1 1 1 ST Screw 11/64"(4.37)yx40/10
66 283 1 1 £t Needle (DPx17 184)
67| 283a 1 1 & Needle(DPx5 16#)
681 283b it £t Needle(DP=5 14#)
69 284 1 FEYyr—2z Bobbin case
70{ 286 2 2 2 2 2 7YX — Washer
71] 2874 1 1 1 WG A Balance weight
72] 288 2 2 2 |4y Screw 15/64"(5.95)x28/10
73] 706A 5 1 1 1 Y27 R Take up lever complete
74| 706Aa 1 U ¥ 7 REE(E) Take up lever complete
75 707 1 1 1 1 1 fHiE Needle bar
76| 708 1 1 1 i 1 EHERp = Needle bar frame holder
771 709 1 1 1 1 1 EEERIP o4 4 v [Screw 9/64"(3.57)x40/6.5
% 710 1 1 1 1 1 FIpz ) Needle bar thread guide
791 711 1 1 1 O 3 Hook shaft

7lla 1 B Hook shaft

80 712 1 1 1 1 £ Hook
81} 713 1 1 , 1 1 e Bobbin
821 713a 1 e v Bobbin
831 714 1 1 : 1 1 Ry —=x Bobbin case
84| 715 1 1 1 1 1 FhhigE s — = Hook shaft gear case
85 773A 1 1 1 |k Arm shaft
86] 773Aa 1 1 il Arm shaft




306

386

378

I- 718Aa

720

382 381
387 ———
H: anf)—— 722
721
T21a
775 &
775a



i 2 P
PRESSER FOOT MECHANISM

HAE S | 146RB- | 199RB- | 199R- | 146RBL-] 199RBL— :
Oleart N0 | wac1 | #A-1 | a1 | wA-1 | owaeg Lk PARTS NAME
I 306 1 1 1 1 1 =4 v Screw
2 309 1 1 1 1 1 R i N Screw 15/64"(5.95)x28/8
3 311 1 1 1 1 1 HP=8Hub+ v Screw 15/64"(5.95)x28/7
4 378 1 1 1 1 1 5] ER ' Lifting lever link
5 379 1 1 1 1 1 FlEWRIE 4 v Screw 3/16"(4.76)x32
6 380 1 1 1 1 1 HeiEYy Presser bar lifting and releasing lever bracket
7 381 1 1 1 1 1 RINA LN — Tension releasing lever
8 3824 1 1 1 1 1 BRI AL S 5 |Serew 11/64"(4.37)x40/8
9 386 1 1 1 1 1 =7 4 Spring
10 387 1 1 1 1 1 e - Presser bar
11} 716A 1 1 =y 4 r Presser bar guide
112} 717 2 2 =B 1 V8 A Y [Screw 9/64"(3.57)x40/8
13| 7184 1 1 = Hef Presser bar holder
141 718Aa 1 1 1 = i Presser bar holder
151 719 1 1 ) W=Hliga sy Screw
16 720 1 1 1 1 1 W=ty Presser bar lifter
17 721 1 1 Fife Presser foot (Inside)
18] 72la 1 1 1 e Presser foot
19] 722 1 1 1 1 1 FRE A v Screw 9/64%(3.57)x40/8
20 775 1 1 TAL o H ¥ Finger guard
21 775a 1 1 1 T4 ZH—H—F Finger guard




746
745
736

137
T44A

-Q.

766

765
768

-769

T—) o —— 770



L ERIE v MRS
UPPER FEED MECHANISM

#&ES | 146RB- | 146RBL-

NOUpart N | waet *A-1 : i % PARTS NAME

1 727 T 1 S = g Walking foot

2 728 1 1 SR Walking foot screw 9/64"(3.57)x40/8
3 729 1 1 W=gige 7 PRIEA Y Screw 11/64"(4.37)x40/7

4 730 1 1 WfiEe” b Feed arm

5] 731A 1 1 W=Hifke 7 P RE Y Screw 1/4"(6.35)x40

6 T32A 1 1 BiiE A 4 4 Walking foot connecting link

7 733A 1 1 wWiEO Y PB4 Y Screw 15/64"(5.95)x28

8 734 1 1 gD 7 PEA VES Washer

9 735 1 1 MY P4V F Y b Nut 15/64"(5.95)%28

10 736 1 1 S L EREE A vib 4 v Screw 9/64"(3.57)x40/8

1| 737 1 1 = LEF Guide

12] 738A 1 1 BIE X Feed connecting lever

13] 739 1 1 AR e~ Hinged pin

14 740 1 1 AN M E Feed connecting slick block complete
15 741 1 1 AEXAET 7 b Nut 9/32"(7.14)x28 '

161 742 1 1 il & v < Feed driving shaft crank

17} 743 1 1 chiij v~ /7 0 € ¥ Knock pin

18] 7444 1 1 = tE , Walking foot guide link

19 745 1 1 = ETEERGES 4 Y Screw

20| 746 1 1 0= ETEER Bell crank
21 147 1 1 EFAF GG Y Screw

22 748 1 o1 EFA ¥4 Feed lifting rock shaft link
23 749 2 2 Fom ity Taper screw 9/32"(7.14)%28
24 750 2 2 fEFyr<ax |Bushing
25 751 2 2 F—nN—i VEE Washer
26 752 2 2 FmN— oV F 7 b Nut 9/32%(7.14)x28 :
27 753 1 1 Yo F ¥ V(N Feed lifting rock shaft crank (Small)
28 755 1 1 T ¥ 2(K) Feed lifting rock shaft crank (Big)
29 756 4 4 RFy Rk * v Screw 15/64"(5.95)x28/4.5
30 757 1 1. |24zt Feed connecting crank rod
311 758A 1 1 ol A Feed lifting eccentric

32 759 2 2 LT A o4k v Screw 15/64"(5.95)x28/14

33| 760 1 : chiih Feed driving shaft

34| 760a 1 e i Feed driving shaft

351 761 1 1 Y= F ¥ Feed lifting rock shaft

36 763 1 dafijiig A 7 v Feed driving shaft bushing (Rear)
371 1763a 1 hiigfg X 5 Feed driving shaft bushing (Rear)
38 764 1 1 R A s kA v Screw 15/64"(5.95)<28/7

39] 765 1 1 ok ki Feed driving shaft crank

401 766 2 2 g 4 v Screw 11/64"(4.37)x40/12

41 767 1 1 g 7 - — Taper screw

42 768 1 1 Filif 7 — i — v F v b Nut 9/32"(7.14)x28

431 769 . 1 1 Bifg o ¥ b Feed driving connecting link

44 770 1 1 oY b F—nN—tE > Taper screw

45 771 1 1 Bifga v+ 7 — e Y F T b Nut 9/32"(7.14)%28

461 772 1 1 MY vikd v Screw 15/64"(5.95)x28/8

-10-




-11-




T 3 Y N v b

L o

L LI

STITCH LENGTH REGULATOR & LOWER FEED MECHANISM

&S| 146RB- | 199RB- | 199R~

NOL baRT MO | % M VR R e PARTS NAME

1 401A -1 1 1 LETF2EY il Feed lifting rock shaft

2 402 1 1 1 KRy Bl Feed rock shaft

3 403 2 2 2 PEvHlA vt s — Screw 3/8"(9.53)x28

4 404 4 4 4 pEVERA LS —F 7 b Nut 3/8"(9.53)x28

5 405A 1 1 1 JETRVE Feed lifting rock shaft crank

61 406 1 1 1 | ETFity oo Feed lifting rock shaft roller

7 407 1 1 1 | ETEY A v Screw 11/64(4.37)x40/12

8 410 2 2 2 Y sk v Screw 11/64"(4.37)x40/3 8

9 411 1 1 1 |%Eve Feed bar

101 412 1 1 1 [%Y &b Feed bar shaft

11 413 1 1 1 |EVg#s s — Feed bar shaft collar

12} 414 1 1 1 |[EVE#M»T—b4 v Screw

13| 416 2 2 2 x4 v Screw

141 417A 1 1 1 {ZX=u”¢b Feed forked connection

151 4184 1 1 1 |75~ 20”} Feed lifting rock shaft connecting rod
16| 419A 1 1 1 [#EY 2 LD Feed cam complete -

171 4204 1 1 1 v Hinge screw 9/32"(7.14)28

18 421 2 2 2 F——d v+ VL Nut 9/32"(7.14)28

19] . 423 1 1 1 ek T aggEiy Hinge screw 5/16"(7.94)x24

20| 424 1 1 1 je¥by7avy Knee lifter lifting lever pin

21 425 1 1 1 WPy T av s pE v Screw 15/64"(5.95)x28/4.5

22 426 1 1 1 |F3gEFEFIv Hinge screw

23 427 1 1 1 7 IEF Knee lifter lifting lever connecting rod joint
24 428 1 1 1 ¥ RYRES VO Nut 3/16"(4.76)x32

25 429 1 1 1 Lo Y EIEE Knee lifter lifting lever connecting rod
261 430A 1 1 1 EHEYE Knee lifter bell crank complete
27 431 1 1 1 |eFLEYYA Knee lifter bell crank spring

28 432 2 2 2 v R EEA Y Screw 11/64"(4.37)x40/12

291, 435A 1 1 1 |3V SAEBAH L Stitch length regulator complete
30] 436 1 1 1 PRYEELY -5 % Spring

31 437 1 1 1 UL Y —k 4 V() Screw (Lower) 9/64"(3.57)<40/6.5
32| 438 1 1 1 %Y EEETY =ik 4 v(h) Screw (Upper) 9/64"(3.57)x40/8
331 441A 1 1.1 |y EEEs Feed regulator (Forked)

34 4427 1 1 1 [EVvYyro2ikdy Screw 15/64"(5.95)x28/10

35 443A 1 1 R Fe I o B T Screw 9/32"(7.14)x28

36| 444A 1 1 1|y Y ¥ 2 E) Hinge stud

37 445 1 1 1 v Screw 15/64"(5.95)x28/10

381 446A 1 1 1 vy ¥y Feed connecting link

391 447A 1 1 1 %Yy > 28 |Hinge stud

40| 448 1 1 1 |BRYRERAE Y Feed regulating dial lock pin
41| 449 1 1 1 |HEV BB A4 Spring ‘

421 450A 1 1 1 |[BYEEL Y Feed regulating stud e
431 451A 1 1 1 |V HER Feed regulating dial

441 452 . 1 1 1 PRy BERSA Y Screw 3/16"(4.76)x28/8

45| 464A 1 1 1 PEYEEY Y —E) Feed reverse lever complete

461 453A 1 1 1 [V EEELy v — Feed reverse lever

47 454 2 2 2 PRVEHILS—kd v Screw 15/64"(5.95)x28/10

481 455 2 2 2 EVRAMLY &+ v Screw 3/16"(4.76)x28/6.5

49|  456A 2 2 2 pPEVEEY Y —iEE Spring washer ‘

501 4574 1 1 1 [EEVEHEE Y Y —1i Feed reverse lever shaft

511 458A 1 1 1 |RVEGL v A0 Bushing for stitch length regulator screw
521 459 1 1 1 [BVHEEIv A4y Screw 15/64"(5.95)x28/8

531 460A 1 1 1 PEYSEHSER _ Stitch length regulator complete
541 461 2 2 2 |ERVHETRESIES Y Screw 15/64"(5.95)x28/7

55 462 2 2 2 lEvEhE vt vy — Screw3/8"(9.53)=28

56| 463A 1 1 1 |iv Screw 9/32"(7.14)x28

571 723A 1 1 1 e E7(d) Knee lifier lifting lever complete
581 7124 1 EY % Feed dog

591 724a 1 1 PRV Feed dog

60y 725 1 K%Y B Feed rock shaft crank

61| 725a 1 1 KFZEVE Feed rock shaft crank

62| 726 2 2 2 KPRV ERES Y

~19—

Screw 11/64"(4.37)x40/12




-13-




HEEMET. TRV
STITCH LENGTH REGULATOR & LOWER FEED MECHANISM

£ = —_ —

NO i';‘;%%r;o% 14*6AR—BLL lg*iR—BlL th PATTS NP

1 203 1 1 A v Set screw

2.1 232A 2 2 BTG — Collar

3 233 4 4 I Set screw

4 274 4 4 ik 4 v Set screw

5 323 4 4 N Set screw

6| 40la 1 1 LFE Y Feed lifting rock shaft

7 402a 1 1 K%Y Feed rock shaft crank

8 4064 1 1 LEFXY Feed lifting rock shaft crank

9 406 1 1 FTFi%yanm Feed lifting rock shaft roller

10] 407 1 1 FFR Y g4 v Screw 11/64"(4.37)x40/12

1l 410 2 2 EY gl 4 v Screw 11/64"(4.37)x40/3.8

12] 411 1 1 XU E Feed bar

13| 412 1 1 By &l Feed bar shaft

14 413 1 1 XY gy 7 — Feed bar shaft collar

151 414 1 1 EY Gl 7 —ikA v Screw

161 416 2 2 EugEy 4 v Screw

17{ 417A 1 1 ZXue7t Feed forked connection

18] 4184 1 1 ARG RA Feed lifting rock shaft connecting rod
19] 4194 1 1 XY A AR Feed cam complete
201 4204 1 1 3 v Hinge screw 9/32"(7.14)28
21 421 1 1 F—N—d vt ¥} Nut 9/32%(7.14)28
22 423 1 1 ER AV S - N Hinge screw 5/16"(7.94)=24
231 424 1 1 EF YT ey Knee lifter lifting lever pin
24 425 1 1 EWNEYT v vbd v Screw 15/64"(5.95)x28/4.5
251 4354 1 1 be U A Stitch length regulator complete
26} 436 1 1 br U TRt AT Spring
271 437 1 1 RYAM Y Y—ik 4 V(T) Screw (Lower) 9/64"(3.57)x40/6.5
28] 438 1 1 Y -1k A vl Screw (Upper) 9/64"(3.57)x40/8
291 4414 1 1 XATiE U HHEE Feed regulator (Forked)
30 4424 1 1 BYY Y IkA v Screw 15/64"(5.95)=28/10
311 4434 1 r HYRgE+ v Screw 9/32"(7.14)x28
32| 4444 1 1 BU Y 27— Hinge stud
33 445 1 1 +v Screw 15/64"(5.95)=28/10
34| 446A 1 1 EYY Y Feed connecting link
35) 4474 1 1 Uy i) Hinge stud
36] 448 1 1 HEVERA € ¥ Feed regulating dial lock pin
371 449 1 1 R VALEHRA YA Spring
38| 450A 1 1 BB A v Feed regulating stud
391 451A 1 1 %Y BB Feed regulating dial
40| 452 1 1 XY HBE A v Screw 3/16"(4.76)x28/8
41| 464Aa 1 1 HYAE Y Y—l) Feed reverse lever complete
421  453A 1 1 ®YHEE L Y — Feed reverse lever
43 454 2 2 BYRH LV gAY Screw 15/64"(5.95)x28/10
4] 455 2 2 BYEE Y g 4 v Screw 3/16"(4.76)<28/6.5 :
45]  456A 2 2 B S Spring washer :
46| 457Aa 1 1 R il Feed reverse lever shaft
471 4584 1 1 FUHEE A VA s Bushing for stitch length regulator screw
48| 459 1 1 BYBEH A v A IRy Screw 15/64"(5.95)x28/8
49| 4604 1 1 EYRNELE Stitch length regulator complete
50] 461 2 2 XY AHBERLES Y Screw 15/64"(5.95)x28/7

51 465 1 1 AKF Y G Feed rock shaft

52| 466 1 1 EYEA 2 (L) Bushing(Left)

53 467 - 3 3 P Bushing

54 468 2 2 A G — |Collar

55 469 1 1 #h Shaft

56 470 1 1 737 F Clutch

57 471 1 1 Ly Lov— Knee lifter lever

58 472 1 1 LY Vo —(k) Knee lifter lever(Left)

591 473 I 1 LY v ov—(h) Knee lifter lever(Right)

60| 474 2 2 B4y Stud screw

61 475 1 1 BEYLVp Knee lifter connector

621 476 2 2 B+ v Stud screw




-15-




STITCH LENGTH REGULATOR & EOWER FEED MECHANISM

o MRS [ rdatil- | oo Py ——
63 477 1 1. LT EbE) Feed lifting rock shaft crank(Right)
64 478 2 2 TIEF Ay Screw

65] 479 - 1 1 B ft il Set pin

66 480 1 1 Ay Bushing

67 724 1 PEVE Feed dog

681 1724a 1 *xY o Feed dog

69 725 1 K%Y B Feed rock shaft crank

70| 725a 1 ZKMEIE Y B Feed rock shaft crank

71 726 2 2 K Y B A v Screw 11/64"(4.37)x40/12
72 764 4 4 iEd v Set screw

14




355 354 353 374

17




e ROUU R VILCHAINISIVE

199RBL-

a3 5 | 146RB- | 199RB- | 199R- | 146RBL-

NOI paRt NO | #A-1 | *A-1 #A-] *A~1 *A~1 i PARTS NAME

1 315 1 i 1 1 i EE R Eccentric stud

2 316 1 1 1 1 1 TG VE LGy Screw 1/4"(6.35)x40/7

3 318 1 1 1 1 1 SRS 28 Y 7 —(18) Collar (Rear) ’

4 319 2 2 2 2 2 Bk Y 2@ S T —(E)IE A Y [Screw 11/64"(4.37)x40/3.8

5 320 i 1 1 1 1 EHiR S A A 2 M (18) Bushing (Rear)

6 321 1 1 1 1 1 EHR » Al X & v (B)E A Y |Screw 15/64"(5.95)x28/7

7 322 1 1 1 I 1 R 2 282 7 —(D Collar (Front)

8 323 2 2 2 2 2 R4 Ll 7 7 —H)IE & v |Serew

9 328 1 1 1 1 1 Hir» 280 2 9 (8D Bushing (Front)

101 329 1 1 1 1 1 SR 2 ABLA 2V (BT)E A ¥ |Screw 15/64"(5.95)x28/7

11 337 1 1 1 1 1 SHimaRa a8 Zig-zag regulator

12] 338 1 1 1 1 U (MRS 4 v Screw 15/64"(5.95)x28/8

137 339 1 1 1 1 1 BHRASRE Zig-zag regulatar slide block

14 340 1 1 1 1 1 HEAGEEY ¥ Stud

15 341 1 1 1 1 1 EE LSV b Nut 9/32"(7.14)x28

16 344 1 1 1 1 1 7 722 A0 Zig-zag regulator bushing

17 345 1 1 1 1 1 $R7 7 2 Ay ki v Screw 15/64"(5.95)x28/7

18] 346 1 1 1 1 LR 7 > 7 Zig-zag regulator stud

19 348 1 1 1 1 1 BHRFET Y ~ b4 v Screw 15/64"(5.95)x28/14
201 349 1 1 1 1 1 iRy 1 XS Spring washer :
21 350 1 1 1 1 1 PHAM Y ~ @A v Screw 3/16"(4.76)x28/6.5
22| 352 4 4 4 4 4 [SHRESHRIEA v Screw 9/64"(3.57)x40/7
231 353 2 2 2 2 2 |EHEA R Y N— Stopper 3/16"(4.76)%32
24 354 1 1 1 1 i AL 7 =9 ¥ ¥ x—  IWasher
25| 355 1 1 1 1 1 SR> P Y sty ¥ b Nut 3/16"(4.76)x32
26| 358 1 1 1 1 1 $1-4 gl Needle vibrating shaft
27] 359 - 1 1 1 1 1 [eHEH SR Zig-zag indicator plate
28 360 1 1 1 1 1 7% 4 Spring
291 361 1 1 1 1 1 v Screw 9/64"(3.57) X 40/6.5
301 373 1 1 1 1 1 AR Y < 3 Dial
31 314 1 1 1 1 1 [$HRIRE Index finger
321 377 1 1 1 1 U [$HRIBEIE# v Screw 11/64"(4.37)x40
331 601 1 1 1 1 1 HiREI Y 7 Needle vibrating worm wheel (2A)
34| 60la 1 1 1 1 1 fHiREh ¥ 7 Needle vibrating worm wheel (1A, 3A)
35| 602 2 2 2 2 2 HRE X 7 b4 v Screw 11/64"(4.37)x40/6
36| 603 1 1 1 1 1 HiEx 7 Needle vibrating worm gear (24)
37| 603a 1 1 1 1 1 iR x 7 Needle vibrating worm gear (1A, 3A)
381 604 2 2 2 2 2 HIREZEX 714 v Screw 15/64"(5.95)x28/4.5
391 605 1 1 1 1 1 iR 2 & Needle vibrating cam shaft
40 606 1 1 1 1 1 g2 & Cam (2A)
41}  606a 1 1 1 1 1 RS & Cam (1A)
42| 606b 1 1 1 1 I RS & Cam (3A)

431 607 2 2 2 2 2 JHRA A4 v Screw 11/64"(4.37)x40/6
44 608 1 1 1 1 1 k7 7 > 7 4 |Zig-zag regulator stud

45} - 609 1 L 1 1 1 HR? 7 242 s 0 Zig-zag regulator stud bushing
46| 610 1 1 1 1 1 E§R7 7 ¥ 282 4 v ik v |Screw 15/64%(5.95)%28/8

471 611 1 1 1 1 1 | Eihtég Needle vibrating cam roller arm
481 612 1 1 1 1 1 | E#t&E4 v Screw 15/64"(5.95)%28/7

149 613 . 1 1 1 1 1 x Needle vibrating cam roller

50 614 1 1 1 1 1 Eif Needle vibrating cam roller stud
51 615 1 1 1 1 I (B 7 b Nut 15/64"(5.95)x28

521 616 1 1 1 1 1 SR Needle vibrating bell crank (Rear)
53] 617 2 2 2 2 2 EHRSEILE A v Screw 15/64"(5.95)x28/7

541 618 1 1 1 1 b |$HRE Y 5 — Collar

551 619 1 1 1 1 U BHRE A 5 — (k4 v -|Screw 1/4(6.35)%40/4

56 620 1 1 1 1 1 (#HRIAEI =X Forked lever

571 621 2 2 2 2 2 SHRAM -k 4 v Screw 15/64"(5.95)%28/7

58 622 1 1 1 1 1 sHRY v o Connecting link

591 623 2 2 2 2 2 §HRY s B4 v Screw 3/16"(4.76)x32

60| 624 1 1 1 1 1 |$HRAWES Needle bar vibrating bell crank (Front)
61 625 i 1 1 1 1 iR ER = Forked lever driving stud

621 626 1 1 1 1 L EHRAM ESIE4 v Screw 15/64"(5.95)%28/7

631 627 1 L 1 1 1 [Etfga > ¢ Needle vibrating connection

64| 628 1 1 % 1 1 iy Screw 9/64"(3.57) X 40/14

65| 629 1 1 1 1 1 F 7 b Nut




-19-



TR He

ACCESSORIES
—_—
A &hE S | 146RB-| 199RB- | 199R- 146RBL~] 199RBL~- a .
NOT PART NO | #a-1 | #acy *A~1 | A1 | %Al e PARTS NAME
1 1 4 ) 4 §tt 7t Needle DPx17 18#
2 la 4 4 gt b Needle DPx5 16#
3 b 4 gt v b Needle DPx5 144
4 2 2 2 ; 2 2 SRS Bobbin (Large)
5 2a 2 * e v Bobbin (Small)
6] 3 1 1 1 1 1 HFEX LY b Bobbin winder complete
7 4 1 1 1 1 1 NV #3339 |Wrench (3mm)
8 5 1 1 1 1 1 HEL Oiler
9 6 1 1 1 1 1 FI407—0K) Screw driver (Large)
10 7 1 ! 1 1 1 F 74 1t—(d Screw driver (Middle)
j1t 8 1 1 1 1 1 FJ 41— Screw driver (Small)
12 9 1 1 1 1 1 RKRIUGev Thread stand assy
13 10 4 4 4 4 4 |57 Nail '
14 11 4 4 4 4 4 PR = & Vibration preventing rubber
15 12 2 2 2 3 3 FAY N LY b Table hinge with rubber cushion
16 13 1 1 1 1 1 At Spanner
17 14 1 1 1 1 1 N AN —#H)  IBelt cover complete
18 14-1 1 1 1 1 1 I AR | Belt cover 1
19 14-2 2 2 2 2 2 Y . Screw 15/64” (5. 95) X 28/8
201 14-3 1 1 1 1 1 VR A N—(EH)  [Belt cover 2 complete
21 14-4 1 1 1 1 1 E Screw M4 X 12.5
22 14-5 1 1 1 1 1 L I AR ] Belt cover 3
23 14-6 2 2 2 2 2 AR+ v - |Screw 4,5%20
24 14-7 2 2 2 2 2 IH X g Washer
125 15 4 4 4 8 8 i Nail
28 16 1 1 1 2 2 Wy s Oil tank complete
27 17 1 1 1 E¥F YL} Knee lifter assy
28 18 1 L 1 1 1 S A Vinyl cover
29 19 ) 1 1 Fx— Chain

-20-






